
*ZHDARCTAAT9000001*-*ZHDARCTAATA000100*

*ZHDARCTABT9000001*-*ZHDARCTABT9000100*

2008-2010

1000 Thunder Cat

1000 Cruiser 

1000 Thunder Cat

1000 Cruiser 

 
Attachment for 

homologated ATVs



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  2 

 

 

 

 

TABLE OF CONTENTS 

(homologated ATVs) 

 

 

HEADLIGHT ASSEMBLIES…………………………………………………………………3 

ANTI THEFT DEVICE, DECAL AND REFLECTOR……………………………………….4 

MAIN BRAKE ASSEMBLY………………………………………………………………….5 

PARKING BRAKE ASSEMBLY……………………………………………………………..6 

KNUCKLE ASSEMBLY (RIGHT SIDE)…………………………………………………….7 

WIRING HARNESS ASSEMBLY AND RELATED PARTS………………………………..8 

EXHAUST ASSEMBLY………………………………………………………………………9 

MIRROR AND MOUNTING HARDWARE………………………………………………..10 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
� NOTE: The illustrations used in this Parts Manual are for reference to replacement part numbers only 
and are not to be used for assembly. For assembly procedures, use an Arctic Cat Service Manual. 
For a complete list of related items, refer to the current accessory catalog. 
©2009 Arctic Cat GmbH. Printed November 2009 
®™ Trademarks of Arctic Cat Inc., Thief River Falls, MN 56701 
 

 

 



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  3 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

HEADLIGHT ASSEMBLIES 
 

Ref. Part No. Qty. Description 

1 0509-036 1 Headlight Assy. Right (incl. 2-8) 

 0509-037 1 Headlight Assy. Left (incl. 2-8) 

2 0409-096 2 ズ Bulb, Headlight 

3 0409-097 2 ズ Retainer, Spring 

4 0409-098 2 ズ Boot, Rubber 

5 0409-099 2 ズ Bulb, Turn Signal 

6 0409-100 2 ズ Socket, Turn Signal Light 

7 0409-102 2 ズ Socket, Bulb Position 

8 0409-101 2 ズ Bulb, Position 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  4 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

ANTI THEFT DEVICE, DECAL AND REFLECTOR 
 

Ref. Part No. Qty. Description 

1 AC008-055 1 Anti Theft Device 

2 AC008-795 1 Star Screw 

3 AC008-788 1 Holder Anti Theft Device 

4 AC008-789 1 Bracket Anti Theft Device 

5 AC009-647 2 Decal 1000ccm 

6 AC008-139 2 Reflector 

 

 

 

 

 

 

 

1

2
34

5 6



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  5 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

MAIN BRAKE ASSEMBLY 
 

Ref. Part No. Qty. Description 

1 AC002-248 1 Brake Line 

2 AC002-247 1 Brake Pump 

3 AC002-243 1 Brake Cable 

4 AC002-244 1 Spring Brake 

5 AC002-246 1 Bracket Brake Pedal 

6 AC002-245 1 Bracket Brake Pump 

7 AC002-242 1 Bolt Brake Lever 

8 AC002-241 1 Bolt Brake Pedal 

9 AC008-812 2 Lock Washer 

10 AC008-808 2 Rounded Head Screw M6x30 

11 AC008-450 3 Nut Dashboard 

 

 

 

 

 

 

 

1

2
3

4

5 6 7 8 9

10 11



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  6 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

PARKING BRAKE ASSEMBLY 
 

Ref. Part No. Qty. Description 

1 1502-150 1 Lever, Parking Brake - Assy. (incl. 2-5) 

2 1502-429 1 ズ Kit, Parking Brake Lever Assembly 

3 1502-432 1 ズ Kit, Handlebar Clamp* 

4 1502-430 1 ズ Kit, Thumb Nut Adjuster 

5 1502-431 1 ズ Kit, Parking Brake Lever Lock 

6 0487-055 1 Cable, Brake  

7 1502-176 1 Caliper, Mechanical 

8 AC002-005 2 Pad, Brake  

9 8408-826 2 Screw, Cap 

10 0402-379 1 Wire Form, Cable 

* only for Cruiser 

 

 

 

 

 

 



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  7 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

KNUCKLE ASSEMBLY (RIGHT SIDE) 
 

Ref. Part No. Qty. Description 

1 0504-616 1 Knuckle, Right Rear – Assy. (incl. 2-5) 

2 1402-809 1 ズ Bearing, Wheel Hub 

3 0423-423 1 ズ Ring, Retaining 

4 0403-038 2 ズ Collar, Suspension Bushing 

5 0403-032 4 ズ Bushing, Suspension 

6 3323-100 1 Hub, Assembly 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

6 



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  8 

 

 

 

 

 

 

 

 

 

 

 

 

WIRING HARNESS ASSEMBLY AND RELATED PARTS 

 

Ref. Part No. Qty. Description 

1 AC003-166 1 Harness 

2 AC003-160 1 Wiring High Beam 

3 AC003-161 1 Switch Light 

4 AC003-162 1 Control Unit 

5 AC003-159 1 Horn 

6 AC008-451 1 Bracket Horn 

7 AC008-811 2 Washer 6 

8 AC008-424 1 Stop Nut M6 

9 AC008-809 1 Rounded Head Screw M6x20 

10 AC003-163 1 Cable Indicator Lights 

11 AC003-170 1 Indicator High Beam 

12 AC003-169 1 Indicator Flash Light 

13 AC003-168 1 Indicator Low Beam 

14 0430-049 1 Relay Indicator 

15 AC003-172 1 License Plate Light 

16 AC003-164 1 Flash Light Assembly 

17 AC003-165 1 Reverse Override Switch 

18 AC008-807 7 Rounded Head Screw M5x12* 

19 AC008-810 7 Washer 5* 

20 AC008-227 7 Stop Nut M5* 

21 AC003-171 1 Bracket License Plate (Cruiser) 

22 AC003-174 1 Bracket License Plate (Thunder Cat) 

23 AC008-759 2 Bracket Indicator (Cruiser) 
*Mounting Hardware for: License Plate Light, Rear Indicator Lights and Rear Light Assy  

1
2

3 4

5

6

7

8

9

10
12 13 1411 15

16
18 19 20 21

2217

23



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  9 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

EXHAUST ASSEMBLY 
 

Ref. Part No. Qty. Description 

1 AC004-180 1 Exhaust 

2 AC008-452 1 Tube Exhaust Gas Assembly 

3 AC008-454 1 Valve Exhaust Gas Assembly 

4 AC008-455 2 Bushing Exhaust Gas 

5 AC004-710 1 Pipe Exhaust (Thunder Cat) 

 AC004-711 1 Pipe Exhaust (Cruiser) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

1 2 3 4



 2008-2010 1000 Thunder Cat and 1000 Cruiser 

  10 

 

 

 

 

 

 

 

 

 

 

 

 

 
 

 

 

 

 

 

 

 

 

 

 

 

MIRROR AND MOUNTING HARDWARE 

 
 

Ref. Part No. Qty. Description 

1 AC008-758 1 Mirror* 

2 AC008-453 2 Mirror Mounting* 

3 AC008-805 2 Rounded Head Screw M6x25 (right side)* 

4 AC008-806 2 Rounded Head Screw M5x25 (left side)* 

5 0505-418 1 Handlebar** 

* only for Thunder Cat 

** only for Thunder Cat MY2010 

 

 

1
2 3 4

5


